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FCC RF Test Report

Report No. : FG490417B
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1.000 GHz 3.000 GHz 1.000 MHz 2.48838 GHz -43.87 dBm -30.87 dB
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30.000 MHz 815.000 MHz 100.000 kHz 812.51437 MHz -55.19 dBm -42.18 dB 30.000 MHz §15.000 MHz 100.000 kHz 811.29601 MHz -55.26 dBm -42.26 dB
860,000 MHz 1.000 GHz 100.000 kHz 943.76208 MHz -54,47 dBm -41,47 dB 860,000 MHz 1.000 GHz 100.000 kHz 940.96301 MHz -54.51 dBm -41,51 d8
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20.000 MHz 215.000 MHz 100.000 kHz 790.88729 MHz -54.00 dBm -41.90 dB
860,000 MHz 1.000 GHz 100.000 kHz 952,15928 MHz -54.49 dem -41.49 dg
1.000 GHz 3.000 GHz 1.000 MHz 2.95776 GHz -43.91 dbm -30.91 dB
3,000 GHz 7.000 GHz 1.000 MHz 6,99525 GHz -39,58 dBm -26.58 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.00575 GHz -39.98 dBm -26.98 d&
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LTE Band 26 / 10MHz
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30.000 MHz 815.000 MHz 100.000 kHz 628.64774 MHz -55.09 dBm -42.09 dB 30.000 MHz 815.000 MHz 100.000 kHz 795.98947 MHz -55.03 dBém -42.03 dB
860,000 MHz 1.000 GHz 100.000 kHz 926.82772 MHz -54,71 dBm -41,71 dB 860,000 MHz 1,000 GHz 100.000 kHz 8B85.21493 MHz -54.66 dBm -41,66 dB
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860.000 MHz 1,000 GHz 100.000 kHz 986.07464 MHz -54.67 dem -41.67 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.51837 GHz -43.59 dim -30.59 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.94526 GHz -39,58 dBm -26.58 dB
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LTE Band 26 / 15MHz
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30.000 MHz 815.000 MHz 100.000 kHz 813.84522 MHz -55.01 dBm -42.01 dB 30.000 MHz §15.000 MHz 100.000 kHz 795.35170 MHz -55.15 dBm -42.15 dB
860,000 MHz 1.000 GHz 100.000 kHz 869.96001 MHz -54,20 dBm -41,20 dB 860,000 MHz 1.000 GHz 100.000 kHz 879.33689 MHz -54.47 dBm -41.47 dB
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Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Voltage BW 10MHz 2.5ppm
Temperature (°C)
(Volt) Deviation (ppm) Result
50 Normal Voltage 0.0014
40 Normal Voltage 0.0013
30 Normal Voltage 0.0006
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0004
0 Normal Voltage 0.0016
PASS
-10 Normal Voltage 0.0002
-20 Normal Voltage 0.0020
-30 Normal Voltage 0.0005
20 Maximum Voltage 0.0017
20 Normal Voltage 0.0000
20 Battery End Point 0.0011

Note: Normal Voltage = 3.89 V.; Battery End Point (BEP) = 3.6 V.; Maximum Voltage = 4.48 V.
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LTE Band 66

Peak-to-Average Ratio

Mode LTE Band 66 / 20MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 5.36 6.32 6.70 PASS
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LTE Band 66 / 20MHz / QPSK LTE Band 66 / 20MHz / 16QAM
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26dB Bandwidth

Mode LTE Band 66 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.34 | 1.31 | 3.07 | 3.10 | 5.00 | 493 |10.17 | 9.99 | 1442 | 14.39 | 19.26 | 19.14
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SPORTON LAB.

FCC RF Test Report

Report No. : FG490417B

LTE Band 66

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM
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M1 1 1.7447594 GHz 15.97 dBm nd@ down 1.3399 MH2 M1 1.7449916 GHz 15.54 dBm nd@ down 1.2091 MHZ
TL 1 1,7443399 GHz -10.10 dBm nd8 26.00 dB TL L 17443734 GHz -10.39 dBm n 26.00 dB
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ML f L.7454675 GHz 17.25 dam nd8 down 3.0749 MHz ML L 1.7442507 GHz 15.61 dBm ndB_down 2.0989 MHZ
TL 1 1,7434476 GHz -8.91 dBm nd8 26.00 dB TL L 1.7434895 GHz -10.55 dBm nd8 26.00 dB
T2 1 1.7465225 GHz -8.95 dBm Q factor 567.6 T2 1 1.7465884 GHz -10.14 dBm Q factor 562.9
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ML f 1.747128 GHz 15.56 dam nd8 down 4.995 MHz ML 1.746459 GHz 14,37 dam nd8 down 4.925 MRz
T 1 1,742453 GHz -10.35 dBm nd8 26.00 dB TL L 1742512 GHz -11.80 dbm 26,00 d8
T2 1 1747448 GHz -10.40 dam qQ factor 349.8 T2 1 1.747438 GHz -11.38 dam 354.6
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LTE Band 66

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 L.748916 GHz 16.14 dBm ndB_down 10.17 MHZ ML 1743682 GHz 14,37 dBm ndB_down 9,99 MHZ
TL 1 1739785 GHz -9.70 dBm ndd 26.00 dB TL L 1.740005 GHz 11,55 dém n 26.00 dB
T2 1 1,749955 GHz -9.93 dBm Q factor 172.0 T2 1 1.749995 GHz -11.41 d8m Q factor 174.4
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.750994 GHz 15.07 dam nd8 down 14.416 MHz ML 1.750065 GHz 13.14 dam nd8 down 14,386 MHz
T 1 1737927 GHz -11,38 dbm nd8 26.00 dB TL L 1.737927 GHz -12.43 dbm nd8 26.00 dB
T2 1 1,752343 GHz -10.69 dBm Q factor 121.5 T2 1 1.752313 GHz -12.97 dém Q factor 121.7
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1,750994 GHz 14.02 dBm nd@ down 19.261 MH2 M1 1.740325 GHz 13.92 dBm nd@ down 19,141 MHZ
T 1 173537 GHz -11.83 dbm nd8 26.00 dB TL L 173529 GHz -11.76 dm 26,00 d8
T2 1 1,75463 GHz -11.66 d8m Q factor 90.9 T2 1 1.754431 GHz -11.44 ddm 90.9
L U J L JU J L]
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Occupied Bandwidth

Mode LTE Band 66 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.09 | 1.09 | 274 | 273 | 451 | 449 | 9.01 | 9.05 | 13.43|13.49|17.86 | 17.98
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LTE Band 66
Middle Channel / 1.4AMHz / QPSK Middle Channel / 1.4AMHz / 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 14,50 db = RBW 30 khz RefLavel 30.00 dbm  Offset 14.50 b = RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 5.00 dBm)| ™M1[1] 15.42 dBm)
1.74482940 GHz . 1330 GHZ,
20 4+ 20 11
Y Occ Bre 1.093706294 MHz T ocy B 1088111888 MHz,
b AT, i e e P . A e, T
104 i it 104 o v g
0 df 7 0 7 T
P N / \
-10 d — -10 de —
/!
20d =
v W
o A AN FAN
36/del
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17448294 GHz 15.09 dam ML L 17453133 GHz 15.42 dam
T 1 1.74445455 GHz 6.49 dBm Oce Bw 1.093706294 MHz TL L 1.74445734 GHz 7.98 dm Oce Bw 1.086111688 MHz
T2 1 174554825 GHz 9.05 dam T2 1 1.74554545 GHz 8.18 dam

L U ]

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 14,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 5.50 dBm)| 14.09 dBm)
- . 1.74376520 GHz - 1.74369930 GHz,
2.739260739 MHz i . 2.727272727 MHZ
S
10d 104 X
{ / \
od 0 d 1 Y
/ / \
10 df ~ 10 L L‘
/ / Y
s 204 \
- 20 R o
f—n gl e \ P
/] e, -?d g
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17437652 GHz 15.59 dam ML 17435993 GHz 14,89 dam
T 1 1.74363337 GHz 10.99 dBm Oce Bw 2.739260739 MHz TL L 1.74363337 GHz 10.32 dBm Oce Bw 2.727272727 MHz
T2 1 174637263 GHz 10.23 dom T2 1 1.74636064 GHz 9.64 dam
L U J wa L JU J ]

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offsel 14,50 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 14,50 dB & RBW 100 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT o att 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.51 dBm) 13.08 dBm)
0 1.74449100 GHz - 1.74692800 GHz
5 Occ B 4.505494505 MHz 4.485514486 MHz
T o s ~, AT L [~ . it
104 : el i R J\; 104 ol i
| |
o 1 + 0 /
/ \ /
10 — \ 10 di J
/ \ 7
20 d - - 20 d -
Py s
e vl v 4 ey A nd\
40 df -40 di
50 d -50 di
-60 d 60 d
CF 1,745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.744491 GHz 14.51 dam ML 1.746928 GHz 13.98 dam
TL 1 1,7427522 GHz 10.46 dBm Oce Bw 4.505454505 MHz TL L 1.7427722 GHz 8.51 dBm Oce Bw 4.485514486 MHz
T2 1 17472577 GHz 10.71 dem T2 1 17473577 GHz 8.36 dam
L U J wa L JU L]
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LTE Band 66

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

o o
(¥ [¥
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 16.88 dBm) ™M1[1] 15.26 dBm)
- m 1.7413440 GHZ| - 1.7424030 GHz
kL P QeeBy 9.010080011 MHz Occ B 9.050949051 MHZ
[EN gV N AN IRV e P
10d : 104 Y
0 di L 0 d \\
/ . /
-10 df 7 -10 7 \\
/ / —
204 = 20d — AN
g i e
0 db EGETS
40 df 40 de
50 d S0 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.741344 GHz 16.88 dam ML 1.742403 GHz 15.26 dam
T1 1 1.7405045 GHz 11.04 dBm Oce Bw 9.010985011 MHz T1 L 1.7404845 GHz 9.22 dBm Oce Bw 9.050949051 MHz
T2 1 17495155 GHz 9.93 dam T2 1 1.7495355 GHz 8.5 dam
L I 4 [S JL 4 -

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 13.98 dBm) 14.05 dBm)
- 1.7466180 GHZ| - 1.7471880 GHz
T occ Bw 13.426575427 MHz 13.486513487 MHz
[ P A P T e A \ el 2
w0 A\ P e, Ly 104 . Lo e
/ | i
od / 0d ’ L
[ \
\
10 i - 10 di !
! 4
20d - \. 20 d h
) AL iad R Ak A r A L PR
it iy Sl
40 df 40 de
50 d S0 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 40,0 MHz CF 1.745 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.746618 GHz 13.98 dam ML 1.747188 GHz 14.05 dam
T1 1 17383467 GHz 9.52 dBm Oce Bw 13.426573427 MHz T1 L 17392567 GHz 9.40 dBm Oce Bw 13.488513467 MHz
T2 1 17517732 GHz 10.96 dam T2 1 1.7517433 GHz 9.15 dam
L I 4 - [S JL 4 -

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

Spectrum s vectrum &
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 khz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 13.69 dBm) ™M1[1] 13.43 dBm)
- 1.7520730 GHZ| - 1.7530720 GHz
Bre 17.862137862 MHz ( 17.982017982 MHz
d LW P Fe o A
W ERa 10 s T =
] [ . | .
a 0 4 !
|
_10d i | 104 + \
[ \ / \
204 /* ‘W 20d 2 Y
W S W | A
b v e . W ~d L AN TN
|, el FLBEN) Y i | 75, 7 YA AV -
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.752073 GHz 13.59 dam ML L 1753072 GHz 13.43 dam
T1 1 1,736049 GHz 8.22 dBm Oce Bw 17.882137862 MHz T1 L 1736043 GHz .33 dBm Oce Bw 17.982017982 MHz
T2 1 17539111 GHz 9.94 dam T2 1 1.754031 GHz 8.45 dam
L I 4 [S JL 4 -
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Conducted Band Edge

LTE Band 66 / 1.4AMHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

)

Spectrum

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Spe

um

Ref Level 30,00 dém
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GHEEKARS_ PARS
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0de f 0 dem / 1
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40 dem uuw\I / *‘l‘m" 40 deh I}J \_ |'_ijw
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N PSR IPS—— Iy ﬂﬂﬂ A K Pk
-50 dam derm P
o nJ
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70896 GHz -34.26 dém -21.26 d& 1.778 Ghz 1.780 Ghz 100.000 kHz 1.77979 GHz 20.37 dbm -0.63 d&
1.709 GHz 1.710 GHz 20.000 kiz 1.71000 GHz -20.33 dém -7.33d8 1.780 GHz 1.781 GHz 20,000 kHz 178000 GHz -21.37 dBm -8.37 db
1,710 GHz 1.712 GHz 100,000 kHz 1.71026 GHz 20.62 dem -9.18 d& 1.781 CHz 1700 GH2 1.00D MHz 78106 CHe 35.70 dBm o0 70 dB
.
I 1 1 i
Date:r 23 20:56:05 Date:
Lowest Band Edge / Full RB Highest Band Edge / Full RB
N o
Spectrum Spectrum v
Ref Level 30.00 dBm  Offset 14,50 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
q 3 3 ABS Li SPURIOUS INE_ABS PASS
20 UIB!I'F“H PURIOUS INE_ABS ABS ZDUB;':i‘p S
10 dBm ,/ R, 10 dm"““"""‘“\
ode [‘ \I 0 dems \
-10 dBm - 1 -10 dgm i
SPURIOUS_LINE_ABS | L
20 dem - 20 dgpm 7
AR Yy
30 dem M‘ﬁmﬂm w‘/ ik Bm \ A
-40 dem ] e i 40 dBm o M,
S B R— LTIV A N EN—
-50 d8m -50 dem
60 dBm 50 derm
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions Spurious Emissions
__Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70896 GHz -20.73 dém -7.73d8 1.778 Ghz 1.780 Ghz 100.000 kHz 1.77696 GHz 12.38 dBm -17.62 dB
1.709 GHz 1.710 GHz 20.000 kiz 1.71000 GHz -25.31 dém -12.31d8 1.780 GHz 1.781 GHz 20,000 kHz 178000 GHz -26.68 dBm -13.68 dB
1,710 GHz 1.712 GHz 100,000 kHz 171074 GHz 12.53 dBm -17.47 dB 1.781 CHz 1700 GH2 1.00D MHz 78106 CHe 21.53 dBm B 53 dn
.
I 1 1 i

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AZEQ-24111

Page Number 1 A76 of A100



SPORTON LAB.

FCC RF Test Report

Report No. : FG490417B

LTE Band 66 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

=)

Spectrum

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30,00 dém
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PABS
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Start 1.7 GHz 3003 pts stop 1.712 GHz | |[Istart 1.778 Ghz 3003 pts Stop 1.79 GHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70889 GHz -36.72 d&m -23.72 dé 1.778 GHz 1.780 GHz 100.000 kHz 1.77975 GHz 19.80 dBm -10.20 dB
1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -20.59 dBm -7.59 dB 1.780 GHz 1.781 GHz 20,000 kHz 1.78000 GHz -20.75 dbm -7.75 dB
1.710 GHz 1.712 GHz 100,000 kHz 1,71025 GHz 19.85 dBm -10.15 dB 1.781 GHz 1.790 GHz 1,000 MHz 1.78103 GHz -35.64 dBm -22.64 dB
\
) ) (| o
Date:r 23 20:56:51

Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

N o
Spectrum T=(|| Spectrum v
Ref Level 30.00 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGHIE CHBEKABS_ PABS
1 5 5 ABS Lt SPURIOUS INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine s
10 dey * 10 dBm
" 7 \ { |
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Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
[Spurlous Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency Power Abs_ | ALimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70858 GHz -22.85 dém -9.85 d8 1.778 GHz 1.780 Ghz 100.000 kHz 1.77916 GHz 11.66 dBm -18.34 d&
1.709 GHz 1.710 Ghz 20.000 kiz 1.71000 GHz -25.31 dBm -12.31d8 1.780 GHz 1.781 GHz 20,000 kHz 1.78000 GHz -27.39 dBm -14.39 dB
1,710 GHz 1.712 GHz 100,000 kHz 1,71049 GHz 11.64 dBm -18.36 dB 1.781 CHz 1700 GH2 1.00D MHz 78105 CHe Z29.54 dBm 554 db
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I 1 1 i
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LTE Band 66 / 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum
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Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep
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1,700 GHz 1.709 GHz 1.000 MHz 1.70895 GHz -38.77 d&m ~25.77 dé 1.778 GHz 1.780 GHz 100.000 kHz 1.77975 GHz 19.40 dBm -10.60 dB
1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -23.07 dém -10.07 dB 1.780 GHz 1.781 GHz 20,000 kHz 1.78000 GHz -20.61 dBm -7.61 dB
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1.700 GHz 1.709 GHz 1.000 MHz 1,70900 GHz -25.35 dBm -12.35 dé 1.778 GHz 1.780 GHz 100.000 kHz 1.77927 GHz 11.25 dBm -18.75 de
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LTE Band 66 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB
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1.700 GHz 1.709 GHz 1.000 MHz 1.70893 GHz -36.86 d&m -23.66 d& 1.777 GHz 1.780 GHz 100.000 kHz 1.77975 GHz 20.12 dém -5.88 dB
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